



Changzhou Aozun Composite Material Co., Ltd.

Add: 128-1-16# Huayuan Street, Hutang Town,
Wujin District, Changzhou, China

Tel:+86-519-83382137 **Fax:**+86-519-86316850

Mob:+86-18762400601 **E-mail:** allison@aozunchem.com

CERTIFICATE OF ANALYSIS

DATE: Aug. 10, 2015

NAME	Natural Potash Alum, 99.2%		
Date of manufacture	Aug. 8, 2015	Batch No.	2015080804
Date of Analysis	Aug. 10, 2015	Date of expiry	24 months
ANALYSIS RESULT			
ITEM	STANDARD	RESULT	
Appearance	colorless transparent irregular block	colorless transparent irregular block	
Purity %	99.2 min	99.3	
Fe %	0.01 max	0.01	
As %	0.0001 max	0.0001 max	
Pb %	0.002 max	0.001	
Water Nonsoluble %	0.02 max	0.01	
Adhesive water	1.0max	0.09	
Package	25kg, plastic woven bag	25kg, plastic woven bag	
Conclusion: comply GB/1895-2004			

INSPECTOR: Shao Xinyu

REINSPECTOR: Xu Ya

CHANG ZHOU AO ZUN COMPOSITE MATERIAL CO.,LTD
常州市奥尊复合新材料有限公司

汪渊